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TR ERGEBERERIZERTER (The following sample(s) was/were submitted and identified by the
applicant as) :
XXM (Sample Submitted By) . BE®ERMARAT (GEU CHONE METAL CO., LTD.)

i m&TE(Sample Name) : CARBON STEEL (5% 1)

X mAL5% (Style/ltem No.) . S45C/AISI1045/45#

W4 H(Sample Receiving Date) : 03-Jan-2023

Al B (Testing Period) : 03-Jan-2023 to 09-Jan-2023

K&K (Test Requested) RKIBEEPIEE + 2%ERoHSIES2011/65/EU Annex IRIE R &5 ~ 5k ~ 7B

# - (As specified by client, with reference to RoHS Directive 2011/65/EU
Annex Il to determine Cadmium, Lead, Mercury, Cr(VI) contents in the
submitted sample(s).)

B4R (Test Results) : 2B F—H& (Please refer to following pages.)

C'e%?f -"'IZISGS(
Troy Chand / Departrivent Malja

Signed for and on behalfo.- Aw
SGS TAIWAN LTD.
Chemical Laboratory - Taipei

PIN CODE E08D9CA5
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I EBAIFGM (Test Part Description)
No.1 ;. IRE<E (SILVER COLORED METAL)

B 45 R (Test Results)

AHIER A7 E B MDL HER
(Test Items) (Method) (Unit) (Result)
No.1l
#® (Cd) (Cadmium (Cd)) (CAS No.: 7440-|23IEC 62321-5: 2013 - DURKEMRSEREZEFE | mg/kg 2 n.d.
43-9) FEEDHT - (With reference to IEC 62321-5:
2013, analysis was performed by ICP-OES))
5 (Pb) (Lead (Pb)) (CAS No.: 7439-92-1)[£%IEC 62321-5: 2013 - DURERSERESH K | mg/kg 2 n.d.

A& AT - (With reference to IEC 62321-5:
2013, analysis was performed by ICP-OES.)

K (Hg) (Mercury (Hg)) (CAS No.: 7439- |2 %EIEC 62321-4: 2013+ AMD1: 2017 - DIEFERE | mg/kg 2 n.d.
97-6) BEFEHREEDIT o (With reference to IEC

62321-4: 2013+ AMD1: 2017, analysis was
performed by ICP-OES.)

NEi% (Hexavalent Chromium) Cr(VI)  |2%IEC 62321-7-1: 2015 « DIEESMK-TIRHHFE | ug/cm?| 0.1 n.d.
(CAS No.: 18540-29-9) (#2) FEEET 4 - (With reference to IEC 62321-7-1:
2015, analysis was performed by UV-VIS))

fHEiE(Note) :
1. mg/kg = ppm ; 0.1wt% = 0.1% = 1000ppm
2. MDL = Method Detection Limit (75518811 R{E)
3. n.d. = Not Detected (K& ; /NFAMDL / Less than MDL
4. (#2) =
a. BANEBERAMN0.13 ug/cm? - R RtxmEERB/NED - (The sample is positive for Cr(VI) if the Cr(VI)
concentration is greater than 0.13 pg/cm2. The sample coating is considered to contain Cr(VI).)
b. EANEBRAERSANd. (BE/FR0.10 pg/cm?) - RREEAEZ/AER - (The sample is negative for Cr(VI) if Cr(VI)
is n.d. (concentration less than 0.10 pg/cm?). The coating is considered a non-Cr(VI) based coating)
c BEABHBARNN 0.10 X 0.13 ug/cm?2 5 - BMIEBREZREBEEZHB/NEI  (The result between 0.10 pg/cm?
and 0.13 pg/cm?is considered to be inconclusive - unavoidable coating variations may influence the
determination.)
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EEREE / Analytical flow chart of heavy metal

RIBUTROREE 2 1EH - KMk amg - ( ANERAETERS )
These samples were dissolved totally by pre-conditioning method according to below flow chart.

( Cr®* test method excluded )
# - B m / Cutting - Preparation |

|
¥

| A EMES / Sample measurement |

AL

: | A<M Cr(vI)
$#4 Pb/$R Cd/& Hg v v
\ 4
. ~ . JEE£E / Non-metal £E / Metal
R H R/ BRAETHOE R | Py | | |
Acid digestion with microwave / hot plate ABS / PC/PVC | Ritt##/Others v
+ v v 3 7KZ5E / Boiling
Dﬁﬁ%iﬁif@ﬁﬁb/ %{]ES/OB_ZLGO"C'F water extraction
BYE/Fi i issolving by H igesting
| #3 / Filtration | ultrasonication at 150~160°C +
| v v S AEBRIE /
v v %ﬁg?ﬁ'#—ﬁﬁ%/’f S EYZKE{ . Cool, filter digestate
y Igesting a eparating to ge i
AR / Solution 38 / Residue 60% by . 9 agueousgphage through filter
ultrasonication +
v . |
L ;
B RN ali fusion N . iphenyl-
#% pH / pH adjustment ;
> mEas/ oo dsoe | | PP T : | M erelopment "
l MAZEBEE#EE / Add diphenyl- +
\ 4 carbazide for color development [ B2 5k 3 T ke 2
PR ERR S BIR B NEE DN/ v % BARMARE
Analysis was performed by ICP-OES IOy B S - S AESE 540 nm BIRULE /
£ 540 nm BRI / Measure the
absorbance at
Measure the absorbance at 540 by UV-Vi
540 nm by UV-Vis nm by UV-Vis
spectrophotometer
spectrophotometer
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* BRI AFRER - BIRAA BRI Zkam/8B 1. *
(The tested sample / part is marked by an arrow if it's shown on the photo.)

ETR23100373

** i ELE (End of Report) **
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